OPERATING INSTRUCTIONS
AND PARTS LIST

SNO-THRO

AND ATTACHMENTS

10M-L60D - 06001 & up
10M-L60 - 15001 & up
10M-L35 - 06001 & up

(A SAFETY MESSAGE A )

The product for which you have requested
information or replacement parts is not a current
product. The replacement models incorporate
product designs, safety features, safety
instructions or warnings which represent the latest
“State Of The Art” developments. For your safety
and those around you please contact your nearest
Ariens/Gravely Dealer for a demonstration of the
Qurrent product safety provisions and featuresj

Price $.25




ASSEMBLY

1. GENERAL

When unpacking, be sure to remove all loose
items from the carton.

2. HANDLE BARS

a, Place the holes in the flat section of the
lower handle bars over the studs projecting from
the frame on each side of the engine.

b. Place a lockwasher and nut on each stud but
do not tighten.

c. Remove the four bolts from the lower portion
of the upper handle bar and slide the upper handle
bar in place between the curved portions of the
lower handle bars (figure 1).

d. Replace the bolts in the top hole of the lower
handle bar and the matching hole in the upper handle
bar. Fasten with locknut,

e. Hook the bent portion of the nameplate panel
over the lower handle bar and slide it up until the
holes in the panel line up with the lower holes in the
lower handle bar. Fasten in place with bolts and
locknuts,

f. Tighten the nuts holding the lower handle bar
to the frame.

3. SHIFT CONTROL

Position the shift control (figure 1) on the in-
side of the handle bars on the righthand side so that
the holes in the control line up with the holes in the
handle bar, Fasten the controltothe handle bar with
two hex head cap screws and lockwashers (figure 1).

SHIFT

. NTROL
CHUTE CEEVER

CONTROL i
BRACKET

THROTTLE
CONTROL

LOCK NUT

cLutch ROD SHIFT
HANDLE CONTROL ROD
CRANK
Figure 1

4, SHIFT ROD

a. Pull up as far as possible on the lower shift
rod which projects from the rear of the engine
mounting frame (figure 1). Screw the threaded por-
tion of the upper shift rod over the lower shift rod.

b. Depress the rod in the center of the shift
knob and pull the shift control back to the REVERSE
position.

c. Thread the upper rod on the lower rod until
the opposite end of the rod drops easily into the hole
in the shift control. Place a washer over that por-
tion of the rod which projects through the shift con-
trol and insert a cotter pin to hold the rod in place.

d. Tighten the locking nut on the lower shift rod.
5. TRACTOR CLUTCH ROD

a. Using a rubber band or piece of string, tie
the clutch operating handle up against the handle
bar.

b. Slide the straight end of the clutch rod
through the ball joint mounted on the clutch arm
(figure 1) and place the bent end of the rod through
the hole in the clutch operating handle (figure 1).

c. Place the small washer over the rod and
fasten in place with a cotter pin through the hole
in the rod.

d. Tighten the clamping screw in the ball joint.

e. Remove the ties holding the clutch operating
handle to the handle bar and remove the wedge from
under the clutch arm,

f. Pull up on the clutch operating handle and
lock the handle in place with the locking pin. De-
press the button on top of the shift lever and move
the lever to the neutral position. If the shift lever
does not move freely to the neutral position, loosen
the clamping screw in the ball joint, slide the wedge
in a little farther, and retighten the clamping screw
and remove the wedge.

6. CHUTE CONTROL ROD (Sno-Thro Only)

a. Slide the chute control rod through the hole
in the bracket (figure 1) mounted on the left hand
side of the handle bar.

b. Slide the rod into the hole in the universal
joint,

c. Line up the hole in the rod with the hole in
the universal joint and insert the cotter pin.

d. Position the bracket mounted on the handle
bar so the chute control rod will turn freely.
Tighten the bracket.



7. THROTTLE CONTROL LEVER

a. Using the two self-tapping screws provided,
fasten the throttle control lever (figure 1) to the in-
side of the left hand handle bar.

b. Run the control cable down the inside of the
handle bar and fasten in place with the spring clip.

8. TIRES

For shipping purposes, the tires on the Sno-
Thro have been inflated to greater than normal
pressure. Before using the machine, deflate the
tires to approximately 12 lbs. to provide greater
traction. Be sure to balance the air pressure in
both tires so the machine will travel in a straight
line,

LUBRICATION

1. ENGINE

See manufacturer's instruction book for engine
lubrication instructions.

NOTE

SAE-10 oil is recommended for use
in the engine crankcase when opera-
ting at temperatures below 32 de-
grees Fahrenheit,

2. TRACTOR DRIVE

a. At the start of each season grease the gears,
spline and fork shaft, jaw coupling, and chains. Use
a grease gun to lubricate the zerk fitting on the
chute control bracket support.

b. Two or three drops of light oil should be
placed on the shift lever release rod.

¢. Two or three drops of oil on the throttle cable
wire will result in smooth operation. Place the
throttle in the STOP position, oil the center wire
on the cable and work the throttle control back and
forth a few times to distribute the oil.

d. Once each season, remove the wheels and
grease the ratchet wheel mechanism lightly.

OPERATING

1. ENGINE

Complete instructions for the operation, lubri-
cation, and proper care of the engine will be found
on the instruction plate attached to the engine fan
housing and in the manufacturer's instruction book
packed with the engine. Do not attempt to start the
engine before following the manufacturer's recom-
mendations for servicing the engine.

2. TRACTOR CLUTCH

a. The clutch operating handle mounted on the
left handle bar serves to disengage the clutch so
that the shift control lever may be moved to any one
of the four forward speeds or reverse position.

SHEAR BOLT

SCRAPER
BLADE

OIL FILL
Figure 2

3. SNOW ROTOR GEAR CASE

a. Drain and refill the snow rotor gear case
with Ariens Gear Oil every 25 hours of operation,

b. To drain and refill, proceed as follows:
(1) Remove drain plug and allow oil to drain.

(2) Tip machine back on handle bars (be sure
clutch is locked in UP position).

(3) Pour oil into filler hole until it starts to
run out of drain hole.

(4) Replace drain and filler plug.

INSTRUCTIONS

b. When the clutch operating handle is squeezed
together, the shift control lever may be moved to the
desired position. Releasing the handle will cause
the machine to move in the direction and at the speed
selected. Once the tractor is in motion, it is pos-
sible, without using the clutch, to shift to a higher
or lower speed range. However, the clutch must be
used when moving the shift control lever into neu-
tral or reverse.

c. A locking device is provided on the clutch
operating handle to hold the handle in the non-
operating position. The lock is released by a light
squeeze on the handle.



3. SHIFT CONTROL LEVER

a. The shift control lever mounted on the right
handle bar governs the speed and direction of the
tractor.

b. To move the shift control lever to a se-
lected position, squeeze the tractor clutch operating
handle together, depress the button on the center of
the shift control lever knob and move the lever.

4. ENGINE CLUTCH

a. The engine clutch is controlled by a lever
mounted on the right hand side of the unit (figure 3)
just forward of the engine.

b. When the clutch control lever is pulled up,
the idler pulley bears against the drive belt causing
the engine to drive the tractor transmission and the
blower.

c. When the clutch control lever is pushed down,
the idler pulley moves away from the drive belt,
loosening the belt and operation of the transmission
and blower stops.

5. THROTTLE CONTROL (6 h.p. Models)

The throttle control lever controls the speed of
the engine and therefor, in conjunction with the shift
control lever, the speed of the machine. Moving the
lever toward "F'" increases engine speed and moving
it toward "S' decreases speed. Moving the lever to
the STOP position will stop the engine. ALWAYS
MOVE THE THROTTLE LEVER TO "PARK"AFTER
ENGINE HAS STOPPED.

6. CHOKE

A manual choke is provided which is operated
by a lever projecting from the carburetor cover on
the left-hand side of the engine. The lever can be
placed in any one of four detent positions. Moving
the lever toward the rear of the imachine places it
in the FULL CHOKE position, As itis moved forward
it will pass through the 3/4 CHOKE and 1/2 CHOKE
position to the NO CHOKE position fully forward.

7. RUNNERS

a. An adjustable runner is
provided on each end of the
blower housing (figure 4).
Raising or lowering these run-
ners controls the distance the
scraper blade is held above
the surface being plowed. Ad-
justment is accomplished by
loosening the two nuts on each
of the runners to the desired
position and retightening the

RUNNERS
nuts. Figure 4

b. In wet snow which packs easily, it maybe nec-
essary to remove the runners or turn them upside
down so the scraper blade will scrape clean.

ENGINE STARTING INSTRUCTIONS

MANUAL STARTING

a, Fill engine fuel tank with "regular' grade gasoline.

b. Place engine clutch lever in down position and shift
control lever in NEUTRAL.

c. Place choke lever in FULL CHOKE position.

d. At temperatures below 10° F depress primer button
and pull recoil starter slowly past compression one time.
Release primer button.

CAUTION

Do not use primer when temperature is above
{1 3

e. Pull recoil starter handle quickly. When engine starts,
move choke control lever to 3/4 CHOKE position (first
notch), After 20-seconds move choke control lever to
1/2 CHOKE position (second notch). After an additional
15-seconds move choke control lever to NO CHOKE posi-
tion,

f. If engine does not start on first pull, move choke
lever to 1/2 CHOKE position before pulling recoil starter
a second time,

g. If engine does not start by the fifth pull, move choke
lever to NO CHOKE position and pull starter twice.
Repeat starting procedure. DO NOT REPRIME ENGINE
BEFORE TRYING AT LEAST FIVE PULLS ON STARTER.

ELECTRIC STARTING

a, Plug the AC cord from the starter control box into
a 120-volt AC receptacle., Plug the DC cord from the
starter control box onto the starter on the Sno-Thro.

b. Follow steps a and b in MANUAL STARTING para-
graph above. Place choke in NO CHOKE position,

c. Operate the switch on the starter controlbox,

d. Allow engine to crank for four or five revolutions
and then move choke lever to FULL CHOKE position. As
soon as the engine starts, release the switch and move
the choke control lever to the 3/4 CHOKE position. After
the engine has warmed up, move the choke to the NO CHOKE
position.

CAUTION

Do not depress the primer button when starting
the engine with the electric starter.




8. SCRAPER BLADE

An adjustable scraper blade (figure 2) is pro-
vided along the bottom edge of the blower housing.
During operation, this blade runs along the surface
being plowed directing the snow into the rotor and
insuring a clean plowed surface, After considerable
usage, this blade may wear and should be adjusted.
The blade is adjusted by loosening the five nuts
holding it to the housing, sliding it down to the new
position and retightening the nuts. The bladeis also
designed so that it may be reversed if one side be-

comes worn beyond further adjustment.

9. CHUTE

s
The chute is designed so that it can be rotated
through an angle of 240 degrees by means of the
chute control crank mounted on the handle bar. By
turning the handle of the control rod, the blown snow
can be directed either to the right or left or straight
ahead. An adjustable deflector on the chute can be
moved up or down to control the height and distance

the snow will be blown.

OPERATING TIPS

1. PRE-OPERATION PRECAUTIONS

a. Before the first snowfall, be sure the area
on which the Sno-Thro is to be operated is free of
sticks, stones, toys, or other obstructions which
might be picked up by the machine during operation.

WARNING

Do not allow children to runthrough
the snow being discharged from the
machine. Small objects picked up
by the machine may be thrown out
of the chute with considerable force
and can cause serious injury,

NOTE

When operating the Sno-Thro in wet
snow, occasionally a sufficient
amount of snow may stick inside
the chute causing partial clogging,
To prevent this, it is suggested
that the inside of the chute be
coated with a light layer of "paste"
or "spray" wax, It isrecommended
that the inside of the chute be waxed

two or three es each season,

b. Always allow the engine to warm up to
- operating temperature before operating the machine
in snow.

-c. Operate the machine in a cleared area be-
fore operating in snow for the first time. Become
familiar with all controls before attempting to plow.

2. CHUTE ADJUSTMENT

a,  The distance the Ariens Sno-Thro will throw
the snow will depend on the type of snow being
plowed. In general, -the position of the deflector
will determine the distance the snow will be thrown,
Tipping the deflector down will decrease the throw
and tipping the deflector up will increase the throw.

b. The distance the snow is blown can also be
controlled to some extent by the engine speed.
Slowing down the engine by means of the throttle
control will decrease the throw and increasing
speed will increase the throw. By a combination
of engine speed and deflector adjustment, the snow
can be blown a distance suitable for nearly every
situation,

3. DEPTH ADJUSTMENT

How clean the Sno-Thro will plow is determined
by the adjustment of the runners., See paragraph 9
of Operating Instructions. When plowing on concrete
or other hard surfaces, these runners should be ad-
justed so that they are approximately 1/8-inch below
the scraper blade. When plowing gravel driveways
or other gravel areas, adjust the runners so that
they are 1~1/4-inch below the scraper blade.

4. PLOWING

a. When plowing reasonable depths of ordinary
snow, it is only necessary to guide the machine along
the path to be plowed and to adjust the chute to blow
the snow with the wind. When making the second
pass on a sidewalk or driveway, allow the machine to
overlap the previous path slightly to insure complete
removal of snow.

b. When plowing through a very heavy drift, such
as one formed by the passing of the street plow, it
may be necessary to "inch' into the drift when making
the first pass. To do so, allow the machine to enter
the drift and then declutch., Allow the machine to
blow away the accumulation of snow and then move
the machine forward deeper intothe drift by releasing
the clutch handle, Again declutch and allow the ma-
chine to clear away the snow. Continue this process
until a complete path has been cleared through the
drift., On the second pass through the drift, allow
the path of the machine to overlap the first path,




5. SHEAR BOLT REPLACEMENT

Occasionally a small object may enter the rotor
and become jammed in the blades. Whenthis occurs
the shear bolts, located on the shaft on which the
rotor is mounted, will break and allow the rotor to
turn freely on the shaft., Before plowing can be con-

_ tinued, this shear bolt must be replaced. See figure
2. USE ONLY ARIENS SHEAR BOLTS. USE OF
OTHER TYPES OF BOLTSMAYRESULT INSEVERE

DAMAGE TO MACHINE.

WARNING

If it becomes necessary to replace
the shear bolts or necessary to
remove any obstruction from either
the rotor, blower, or chute, STOP
THE ENGINE.

SERVICE

1. GENERAL

" Ariens' dealers will provide any service which
may be required to keep the Sno-Thro operating at
peak efficiency. The Sno-Thro is equipped with the
finest quality engine obtainable. However, should
servicing be required, it can be obtained from an
Ariens dealer or authorized engine manufacturer's

service station. Consult an Ariens dealer for details.
2. ENGINE

Refer to the engine instruction book and name-
plate on the engine for maintenance instructions,
If repairs or service are needed for engine, see an
Ariens dealer or nearest authorized engine service
station.

ACCESSORIES

1. SNO-ROTOR SHIELD KIT (4-10M)

The SNO-ROTOR SHIELDKIT
is available as optional equipment
for either model SNO-THRO, It
consists of two semi-circular steel
plates which boit to the sides of the
SNO-SCOOP to protect the SNO-
ROTOR blades from damage dueto
obstacles hidden in the snow.

Figure 5

2. SLICER BAR (3-10M)

The slicer bar is furnished as

- standard equipment on Model 10M-
L60 SNO-THRO and isavailable as

optional equipment for Model 10M~

L35. The SLICER BAR is designed

to cut through deep snow and dis-

lodge crusted or drifted snow. The

bar can be installed on either side

of the SNO-SCOOP. '

Figure 6

3. TIRE CHAINS (1-10M)

' Tire chain kit number 1-10M is available for
3x12 semi-pneumatic tires.

4. TIRE CHArNs (2-10M)

* Tire chain kit number 2-10M is available for
4:00x6 pneumatic tires,

5. PNEUMATIC TIRE KIT (6-10M)

Pneumatic tire kit 6-10M is available for Model
10M-~L35 Sno-Thro.

6. ELECTRIC STARTER (5-10M)

a. A 110 volt AC operated elec-
tric starter kit is available for the
Model 10M-L60 Sno-Thro. The
kit consists ofa 110 volt DC starter |,
which mounts permanently on the
engine and a box containing a
momentary contact switch and a
set of rectifiers.

b. In operation, the rectifier is
plugged into a 110 volt AC recep-~
tacle and the output of the rectifier
connected to the starter motor by
means of a polarized -cord.
Pressing the switch then operates
the starter. When the engine has started, the cord
is disconnected from the starter and the Sno-Thro
operated in the usual manner.

7. RATCHET WHEEL KIT (8-10M)

A ratchet wheel kit isavailable
for the Model 10M-L60 Sno~Thro
which provides easy maneuver-
ability on corners.

-



REEL MOWER

1. ATTACHING

a. Remove the carburetor heater box and in-
stal the air cleaner, Refer to detailed instructions
packed with the attachment.

b. Hook the notches in the lower portion of the
reel mower frame over the rod passing through
the forward section of the tractor frame.

¢. Tip the two sections together, being sure
the jaw clutch on the mower and tractor are lined
up.

d. Insert and tighten the two 3/8-inch cap screws
through the top of the tractor frame and into the
mower frame.

2. CUTTING HEIGHT ADJUSTMENT

Cutting height is adjusted by loosening the bolt
in the caster wheel mounting bracket (1, fig.9)
and sliding the bracket up or down to the desired
cutting height., Level machine by loosening bolts
( 2, fig. 9 ) and rotating shaft until machine is
level. Tighten bolts.

3. DISCHARGE

The mower may be adjusted for front or rear
discharge. Moving the deflector all the way for-
ward will provide rear discharge and moving the
deflector all the way to the rear provides fromnt
discharge, A catcher basket (Catcher Basket
Attachment No. 43-10M) is available for front

~ discharge operation.

VACUUM

1. ATTACHING

a. Remove the carburetor heater box and in-
stal the air cleaner. Refer to detailed instructions
packed with the attachment,

b, Hook the notches in the lower portion of the
vacuum frame over the rod passing through the for-
ward section of the tractor frame.

c. Tip the two sections together, being sure
the jaw clutch on the vacuum and tractor are lined

up.

d. ‘Insert and tighten the two 3/8-inch cap screws
through the top of the tractor frame and into the
vacuum frame,

e. Insert the bag support bar in the bracket
on the right hand side of the frame and fasten
in place with capscrew and nut. Pass the loop
on the bag over the support bar.

ATTACHMENT

4. OPERATION .

a, For operation of the tractor see section
on OPERATION paragraphs 1 through 8.

b. With the engine running, engage the mower
clutch and then the tractor clutch,

5. LUBRICATION

a. Swivel Wheels. A grease fitting is provided
on the top of the swivel wheel shaft. Grease the
swivel wheel assembly approximately every eight
hours of operation.

b. Gear Case. Drain and refill mower gear
case every 100 hours of operation or once each
season. Refill with Ariens Gear Oil.

ATTACHMENT

f. Slide the opening in the discharge bag over
the bracket and around the discharge chute, Strap
in place,

2. HEIGHT ADJUSTMENT

Nozzle height is adjusted by loosening the set
screws in the caster wheel sockets and positioning
the wheels for the desired nozzle height.

3. OPERATION

a, For operation of the tractor see section on
OPERATION .

b. With the engine running engage the clutch
on the vacuum and then the engine clutch on the
tractor

4, LUBRICATION

A grease fitting is provided on top of the caster
wheel shaft, Grease the caster wheel assembly
approximately every eight hours of operation.



b

pejuted Jo pajerd £7109dS «

4 1 qnH 9s1q UOTOTII $2201

4 $/8x¥2-91/¢ “H "H maxdg dep gexz1 | T 1yeys peurrds £2201

4 drao onserd 9xX9¢ [ 2/1-1%0%2-¥%/1 "H "H M2I08 dep 06XxzI T jexorag OSIQ 22201
4 (09T-OT) TX0T# moaog Suidde],  ¢XGg L 2/1%81-91/¢ "H "H mdx08 deD 6gxXgr | T JOAST YOINTD 12201
g 2/1%0T# moxog Supdde],  1XG¢ 9 $/£%91-8/¢ 'H "H max08 deD ¢ggxer | T 19xoRIg YOINTD 02201
T (eeT-WOT) 319 68X¥e | OT ¥/8%81-91/¢ "H ‘H mexdog dep gzxz1 | 1 JoAST JSJSURL] L1201
I (097T-WOT) 319d  88X¥S 4 IX9T/g W oY 91X6 | T Jury Suposuuo) 91201
4 (GET~NOT) Alquiessy B 9JLL §9XEE 1 Uld STASTD gxg | T 19x08Ig J9AST GT20T
4 09T-INOT) T98UM  ZSXES 1 Sury deus  gpxg | 1 yeqs JI04 $120T
4 00001-62 (09T-WOT) sanL 08X¢s 1 Sury deus  .eXg | T fx04 Sutpms £T201
4 (09T-NOT) 8ILL 6PXEE 4 Bumysng  9zxz | 1T uld jexoesd 21201
9 (09T-TAOT) 3109 1°9UM  GXTE T Surreed ISNIYL  HLXT | T Tresn Jndg 11201
1 (09T-N0T) TOMUOD JPOIYUL ZEX8T (4 Surresd Tied  89XT | T JeYS 91XV 01201
1 dio e1aed Z1X83 (4 Burxesdg Tred  £9XT | T jayoeagd jr0ddng 60201
g $/1-1%8/1 Wid 18100 HIXEZ 4 Suraeod 1169 68XT | T yeys qnys uotuld 80201
2 19000 Wd JreH 0TXSZ 1  uosnel dH z/1-¢ ‘xod JojesH tojaanqred gx20T | T 193001dg 73 uormid L0207
4 1X8/1 Wid 830D  $XG3Z 1 uosne] dH 9 ‘xod I93esH J0jaanqred 7,207 | T Supdno) mep 90201
Z b/gXgg/c Wd 191300  1XSZ 1 qouy WS o009 0onz0T | T ayeld QAL 50201
1 £93 JmIpoom  ZIXHZ 1 BursnoH Burxeed 29207 | T arputds $0201
2 Loy doyeod TIXPT 1 auwrerd I030edy 99z01 | 1 wmay Io1pl 20201
I £o3 ymapooM  §X¥2 ! JI9TPI 19201 | T Ja8urd 319 'H "1 19101
£ $2-9T/6 INN F00T X0H EFXE2 T Teoedg Burresd 60z0T | 1 JIa3utd j31ed 'H "d 09701
4 8T~97/G NN MOOT XoH ZHXET T (¢T-WO0T) LsTind  gggoT | 1 paend jreg Jouul 68107
8 $2-91/¢ INN Y20'T XoH THXET 4 (09T-WoOT)anH  2¢z0T | T paend jreg I9mQ 84101
g1 02-%/17 INN X¥oH 0$XEZ 1 (09T-NOT) I0A0D OT0H Jojxels 06z0T | T +«Teg o[pueH JeM0T "H "1 L8101
2 81-8/¢ INN ¥o0T XoH HEXET 1 mmed yUS 8%z01 | T «Ted S[pueH JomoT *H "d 9101
4 $2-91/¢ INN XoH T1¢XE2 1 oL red 245207 | 1T J940D wonod LPTO0T
¥ 91-8/¢ INN XoH 8IXEZ 1 «Teg o[puel Joddn 1$z0T | 2 aSuerd Surreeqg Zy101
L 8T-91/G NN X9H GTXEZ 1 ¥/¢ 190edS 0%Z0T | © Jeoedg 1209
ZI0T JI3ysem wrys 8eX1%Z 1 oa®eUS 6g20T | 1 Loy 900G
1 28/6 IoUusem JYBNOIM  LEXTT 1 (09 1-WO0T) oAeeys surSud ggzo1 | T prios - jutor red 980¢
1 }/1 J9Usem JySnoam  LXT1Z 1 ureq) 26201 | 2 a8uery Suryeeqg G80¢
61 91/G JoUsem JUSnOIM  ZXT3Z 1 POY WIS GgZ0T | T  joouuoosig IO - juror Ted 090¢
o1 8/g IoUSEMNOOT  $X0Z T poy asearey  $g20T | @ aSuery Suraesd 1808
24 91/ I9USBAYO0T  £€X02 1 Surads ¢gz01 | 2 aSuery Surresdg L108
4 §/1 J0UseMyo0oT  ZX0% 1 oTpueH JYWS 28207 | T 2S1d uonOTLI £008
4 MaIog 198 PESH 19¥00S  ZIXFI 1 jueapend PUS 71207 | 1 urd Y001 6302
1 $/£-2%81-91/¢ "H "H max0g deD X731 1 poy UMD 08z01 | T ‘Suradg 502
1 b/e~1X81-91/g maxog deDp gLXZT 1 POy WIUS J9M0T 87%0T | T s[pueH YoIMID 8€0%
1 ¥/1-1202-%/1 "H ‘H ma30g deD  ZLX3T 1 JIOAST oMoyl 22%0T | 1 1oued Jxeg oTpueH €802
T ¥/1-1%81-91/¢ ma308 dep  69XZ1 1 yojeD Te;noN . 9zz01 | 1T Surysng J00€ds 1,214
4 ¥/1-1%02-%/1 "H "H o105 dep  96X3Z1 T jo00ads  6ZZ0T | 2 Sutadg 1201

*p,bay ‘oN |'P.,ba¥ ‘ON [p,bey *ON

*ON uondiiosag 340d *ON uodiaosag ind ‘ON uondiadsag 1ibd

QALVIIANT ISIMEIHLO SV LdIOXH STIAON HIO™9 NO d¥sn F¥V QI.LSTI SLEvVd




ﬁ!_/ \ \\w;

8X8  gxiz VLK \w

19201 E€X02 gixez

\l

sezol 160¢

pEXER

1¥X€Z
gIXez FX02 /@ _ eext
| 201 ! /
& % S
- Lol ]

Nv—oh

7

/]
; / orxee
‘ \:mo_ -x~_y

: ,QMV/
. h\w/%xm_ R T exoe
o \
N - /% E oTe

-7 °
(* vxo0z 89X1

N
5 \.wﬁ. i ﬁ;
1
zzxa mxa& \(,

vLX1 ~
2
P

o " evXs /ﬂ
EXvT

€2201  6EXL m B
Ae

1£0E
ipxez YEXER

osxzl E¥XES
8¢02

05201 00001-62 \ SXIE

jl0d 199YM  SXI§
zousEM §EXT3 ,
1 X 8/¢ Uld @A1Id  0%X6 5201  gxs €S20l
8/LX9T/¢ WA TIOY  €X8 /M 09201

#urd ,Ou  COXF csxb
Joysem 9AeM 09201

: SX1€
Jeqsem Surareyed 9201 . 0ZX6
Supadg woROTAd  §6Z0T §5201
dn) uorRtII 8201

Imed £8201 2seol
onH [aed 29201 95201
" 15201

NN MNMNNY NN D

qrH 1999M  TSZ01

b
o
L
[4

‘0N
*ON uondiaose@  ynd €EXIZ




(4 Bumysng edwery 22X2
£ Burresd Ired £9X1
1 $/1-1%8/T Wid Y100 149:¢:14 4 euo) Surresd SPXT
9 81-91/g INN XoH QTXEZ 1 Lo pnapoom 1X¥%2 4 dnD Surresqg 424!
9 91/9 JoyseANo0T  §X032 9 N sdey] 16X€2 (4 J8UseM Joqqny 14307
9 $/8%81-91/9 3tod #Setaxed TIX6T L 81-91/¢ INUNO0T XoH 2¥Xes € darerp anyd 6920T
(4 pIend) J0309  £HZ0T ¥1 02-¥/T U0 X3H (1} 2. 444 T sy s8reqosiq 892071
4 91-%/¢ IMR0T XsH 0eX82 1 ja0ddng eseD Jesd juolq 69201
¥ 91-8/¢ NN TIng 81X832 1 Bursnoy Jemord $9201
"> bo o 4 91/1X088°X8/¢-T IaUsem 96X12 1 Weys uorurd UOdTeH S¥301
u..o d ondiios N a1 91/¢ Tousem ZXT12 I Xesp uOdeH $5201
N hdi13seq Pd ¥ 8/8 IoUSEANO0] $X02 1 jdoddng foxuoD oInuD 9201
¥ 91/¢ JoUseMNI0] £X02 2I0T JOUSEM BABM 62201
q y \«,\H .sﬁw&«%oq 2X02 1 Jo08138Q L9101
¥ ¥/£%91-8/¢ Nod ederired 01X61 1 juToL TeSISATUL] 997107
WOIl—% LIN GT3IHS H0104—ONS g 2/1%81-91/8 ¥od e3erared 6X6T Z Touwuny  G9T0T
2 8/6X8T-91/¢ MIIOE 39S 19%008 ZIXPT 1 sperd taderog $910T
2 j1og xesyg 1LX2T 1 jex00xdg TOUOD $aT0T
1 2/1-1%¥02-¥%/1 "H "H A8J0g deD 08X2T - 1 Yaexd 10Xuo0)D SIYD 26101
8 2/1%02-¥%/1 "H "H sexog deD 82X21 1 Ja3ueH poy 08107
9 $/£%81-91/¢ "H "H saJ0g deD 22X21 g a3uerg Surresqg ZP10T
- S $/£%02-%/1 "H *H Moax08 deD X321 T axey 'H "1 PIT0T
4 ‘PH °bs 8/¢ 3nid adid SIXIT 1 oYed ‘H "d g170T
T Sumrd X197 £X01 1 ueq 11101
T 8/£-1%91/¢ wid TIoy 22X6 4 FeyS Teed JuoLq 01101
2 87-9T/¢ NN XeH  SIXEZ 1 1%8/1 uid 1109 6X6 T je3seD 80101
4 91/g JoUYsemyo0T  £X02 13 ¥/1-1%%/1 wid 1109 LX6 1 J90edg Surresd L0101
4 ¥/ex81-91/¢ yod 9%erared TIX6T T 3ury deug 4. 1 asuerg ase) xesd 80701
I Jeq 1901[S  2H20T 1 8ury deug 28X8 T ese) Je8d S0T01
2 TR9S 19X% 1 a3uel] Surresqg LT0¢€
T Tees 08Xp 1 qongd mep 8501
"p.boy ‘ON *p.bay ‘ON *p,bay *OoN
*ON uondiinsaqg 30d ‘ON uondiiosaqg und ‘ON uondiaoseq 3ind

NOI—¢ ¥va ¥3311S

JILVOIANI ISIMYAHLO SV 1LddD0XT STHAOW HILOY NO TiSl HYV THLSTT SLEvd

d00J3S —ONS

1S17 Slyvd

10



8 -xmm\wﬁ\
¥X02 \

2x12

s9lof

EX02

g 82Xzl
9/

2.
i@ ‘@\omxmw

\ S N y
m_xi T \ 2exzl”

EX02 ¢

mms_ LIRS

\owxmm !me

aexe

Q 38_
@Q WSN
Y/ 1xat
gotor” / \Q Png”
/ g

ISX¥ _
9ex12

"



PARTS LIST REEL MOWER
Part Description No. Part Description No.
No. Req'd. No. Req'd.
1008 Fork 1 1X39 Ball Bearing 1
1039 Jaw Cluteh 1 1X73 Ball Bearing 5
1040 Spring 1 1X75 Ball Bearing 1
3060 Ball Joint 1 4X50 Seal 1
3419 Bearing Slinger 2 5X32 Snap Ring 1
6071 Spacer Bushing 1 5XK2 Snap Ring Kit 2
10301 Bevel Gear Case 1 5X41 Snap Ring 2
10302 Bevel Gear 1 5X42 Snap Ring 2
10303 Bevel Pinion 1 5X45 Snap Ring 1
10304 Gear Shaft 1 9X16 Roll Pin 2
10305 Pinion Shaft 1 9X17 Roll Pin 1
10306 Gear Case Cover 1 10X3  Zerk Fitting, 1/4-28 2
10307 Gasket 1 11X13 Pipe Plug 2
10308 Support Arm, L. H. 1 12X3  Hex Hd Capscrew 5/16-18x1 11
10309 Support Arm, R. H. 1 12X22 Hex Hd Capscrew 5/16-18x3/4 13
10310 Mounting Bracket 1 12X23 Hex Hd Capscrew 3/8-16 x 3/4 2
10311 Clutch Lever 1 12X27 Hex Hd Capscrew 3/8-16 x 1-3/4 2
10312 Fork Shaft 1 12X28 Hex Hd Capscrew 1/4-20 x 1/2 6
10313 Reel 1 12X57 Hex Hd Capscrew 5/16-18x2 3
10314 Bed Knife 1 12X76 Hex Hd Capscrew 3/8-16 x 4-3/4 2
10315 Bed Plate 1 17X1  Round Hd Machine Screw 10-24x1/2 6
10316 Adjusting Rod 2 19X15 Carriage Bolt 5/16-18x1 4
10317 Stud 2 19X16 Carriage Bolt 3/8-16x1-1/4 4
10318 R.H. Frame Side. 1 20X2  Lockwasher 1/4 8
10319 L.H. Frame Side 1 20X3  Lockwasher 5/16 31
10320 Shroud Support 2 20X4  Lockwasher 3/8 10
10321 Frame Bar 2 20X6  Lockwasher 1/2 4
10322 Bearing Carrier 2 21X2  Wrt. Washer 5/16 7
10323 Adjustment Support 2 21X8  Wrt, Washer 3/8 Plated 4
10324 Spring Spacer 2 21X83 Washer, 1,375 OD x ,755 ID x .125 3
10325 Reel Sprocket 1 21X40 Washer, 3-1/2 OD x 2.380 ID x 125 1
10326 Side Arm 2 21X41 Washer 1 ODx.754 1Dx.032 2
10327 Caster Bracket 2 23X6 Hex Nut 1/2-20 SAE 2
10328 Caster Fork 2 23X15 Hex Nut 5/16-18 18
10329 Caster Wheel 2 23X17 Hex Jam Nut 1/2-13 4
10330 Caster Wheel Axle 2 23X18 Hex Nut 3/8-16 8
10331 Chain Idler 1 23X30 Lock Nut 3/4-16 Gripco 1
10332 Idler Arm 1 23X31 Hex Nut 5/16-24 1
10333 Idler Spring 1 23X34 Lock Nut 5/8-18 Gripco 3
10334 Idler Spacer 1 | 23X40 Lock Nut 1/4-20 Gripco 5
10335 Chain 1 23X41 Hex Lock Nut 10-24 6
10336 Chain Cover 1 | 23%42 Hex Lock Nut 5/16-18 3
10337 Cover Spacer 3 | 23X43 Hex Lock Nut 5/16-24 1
10338 Shroud 1 24X1  Woodruff Key No, 11 1
10339 Shroud Spring 2 | 24X3 Woodruff Key No. 9 1
10340 Clutch Rod 1 | 25X1 Cotter Pin 3/32x3/4 1
10341 Deflector 1 | 31X6 Bed Knife Screw 3/8-16 Jacobsen 11
10342 Sprocket 1 38X6  Exp Plug, Hubbard 1.775 x .032 1
10345 Frame Spacer 2 (use sealer)
A-812 Spring 2




23X31

3 A}
5—1008
25X 1 :
~ L% 10312
10340—¢
10311 23X43 S —1039
X2 20x3 Q &‘ o
20X3 12x22
/ \%

%9—23X15 21X2—60

W /zoxa
Yo—12x22
{

&

%.

T~12x3
|
{
]
|
n
|
. |
1 !
, J23x41 |
s N | |
g /e/\(f;(::o 20x3 N :
N %///10319 12X27 §
N
17X1 'l
10317 | 10326
> 12X57 | 10335
v
|ﬂ g Fo) 23x34 « fi}
o /" @g—10342
21X33—¢ 10322/ 0 N @=—-23X34

N
zax:);?_% o—10X3 5XK2 U\%sggz\z%j@”@ %mxz
10328~ h 10325 zoxa/ f / R 6203
< 12X76 10335 21xd 10331 10337 <,
. % 10334 o

1K



PARTS LIST VACUUM
Part Description No. Part Description No.
No. Req'd | No. Req'd
1027 Spring 1 5X42 Snap Ring 2
1038 Jaw Clutch 1 10X8 Zerk Fitting 2
3028 Shoulder Bolt 1 12X4 Hex Hd Capscrew, 3/8-16 x 1 8
3043 P.T.O. Housing 1 12X22 Hex Hd Capscrew,5/16-18 x 3/4 9
3044 Spindle 1 12X23 Hex Hd Capscrew,3/8-16 x 3/4 6
3128 Spindle Housing 1 12X39 Hex Hd Capscrew, 5/16-18 x 1/2 2
3409 Spring 1 12X63 Hex Hd Capscrew, 3/8-16 x 2-3/4 2
3427 Spindle Housing 1 12X69 Hex Hd Capscrew, 5/16-18 x 1-1/4 1
6071 Spacer 1 12X73 Hex Hd Capscrew, 5/16-18 x 1-3/4 3
10161 Belt Finger 2 14X12 Setscrew, 5/16-18 x 3/8 2
10202 Idler Arm 1 15X11 Sq Hd Setscrew, 5/16-18 x 3/4 2
10259 Bearing Spacer 1 20X3 Lockwasher, 5/16 14
10261 Idler 1 20X4 Lockwasher, 3/8 18
10401 Coupling Frame 1 20X8 Lockwasher, 3/4 3
10402 Input Spindle 1 21X2 Wrought Washer, 5/16 11
10403 Idler Arm 1 21X3 Washer, 1/2 8
10404 Idler Spacer 1 21X33 Washer, .755 ID x 1-3/8 OD x .125 2
10405 Blower Spindle 1 23X15 Hex Nut, 5/16-18 4
10406 Fan Housing 1 23X18 Hex Nut, 3/8-16 12
10407 Fan 1 23X26 Hex Nut, 3/4-10 3
10408 Pick-up Shout 1 23%34 Locknut, 5/16-18 2
10409 Caster Fork 2 23X88 Wing Nut, 5/16-18 4
10410 Caster Raising Tube 2 23X39 Locknut, 3/8-16 1
10411 Clutch Bracket 1 23X42 Locknut, 5/16-18 1
10412 Clutch Lever 1 24X1 Woodruff Key, #11 2
10413 Elbow 1 24X8 Woodruff Key, #9 4
10414 Bag Support Bar 1 31X7 Wing Screw, 10-24 x 1/2 2
10415 Belt Cover 1 34X88 Belt, 1
10416 Bag (Not Illustrated) 1 34%X93 Belt, 1
10417 Caster Wheel 2 34X94 Sheave, 1
10418 Spacer Bushing 2 34X95 Sheave, 1
10419 Shim Washer 2 34X96 Sheave, 1
1X39 Ball Bearing 2 34X97 Sheave, 1
1X73 Ball Bearing 4

"




_ 10415

23x18 24%3

10161 |
®

A

043 | 8 7 g
Soxa SP3004 daxos

\ 1X26”" 10161

o =y

¢ ((mzaxw 21Xz 2315

Tzox‘s Lo P

UL S

\34x96 y@ ‘0\25;3202 23x42

21%2 101

132 °X3\ -
12x \
\V
Hs—12xe2
21%2!(|_0a11

50X3 s
0%/12X39 ‘V23x‘

20x3, % @‘\% %}\1;‘2’(3
\

7 ®
3028—y2 \ 6071
<X

1
o 18404
1040/\ \ AW,
3409

12X73

. ax12
7
';\ ®

23X3B\
2

Jome
20X 4

12X63

21x3£@ 10418
10417’ {@ﬁm

15




ARIENS SUPER JET rotary tiller with TURBO TINES.
24" tilling width. Choice of 4 famous make engines —
3 h.p. to 5 h.p. with tine reverse drive.

ARIENS EMPEROR riding mower. Available with Flex-N-

Float 26" or 32" rotary; Insta-hitch attachments. Electric
or impulse starting 6 h.p. engine.

b

AT - ) :
ARIENS SNO-THRO Self propelled, 2 stage, heavy duty,

3% or 6 h.p. rotary snow thrower. 180° swiveling
SNO-CHUTE with hand crank directional control.

ARIENS COMPANY

109 CALUMET STREET . BRILLION, WISCONSIN

a ST-A3-R1

. S At

"o

ARIENS ROCKET rotary tiller with TURBO TINES and
friction-drive Tine Reverse. 20" tilling width. 6 h.p.

Lauson engine. For commercial, professional and home
g ’
gardener use,

: A '
ARIENS TRANS-A-MATIC for heavy duty commercial till-

ing. Choice 9.0 h.p. or 16.5 h.p. Wisconsin engine; 20"
or 28" filling widths. Non-slip differential.

i3 ‘%*

ARIENS TILLIVATOR. Tractor mounted, custom-built tillers
for large scale vegetable growers.

Modern, efficient plant of the Ariens Company where
GARD-N-YARD tools are manufactured.

Printed in U. S. of



